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(Revised Report 3-2-05)
Attention: Rick Suria

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): Electrode LNM 4455 & B316NF
SPECIFICATION: ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch, All Weld
SPECIMEN SIZE: 10 mm x 10 mm
TEMPERATURE OF TEST: +70°F
RESULTS:
LATERAL .
ALL WELD JOULES FOOT LBS. EXPANSION % SHEAR
LNM 4455-7 149 110 0.055 50
LNM 4455-8 130 96 0.050 50
LNM 4455-9 134 99 0.051 50
Average 138 102 0.052 50
LATERAL
ALL WELD JOULES FOOT LBS. EXPANSION % SHEAR
B316NF-7 155 114 0.056 50
B316NF-8 151 111 0.053 50
B316NF-9 146 108 0.052 50
Average 151 111 0.054 50

Identification of tested specimen provided by client.

ark-Schimitz, Director
fials Testing

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUCE.
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES. INC.
Certificate No. 0397-02 SEE REVERSE FOR CONDITIONS.
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Attention: Chuck Ruud

REPORT OF RPY IMPACT TEST

MA'TERIAL (SAMPLE 1D): HT# 27728, Alioy CF8 MnMN-MOD
SPECIFICATION: ASTM A 370-03a
SPI:CIMEN TYPE: “A” Vee Notch
SPI:CIMEN SIZE: 10 mm x 10 mm
TEIMPERATURE OF TEST: -320°F
RESULTS:
LATERAL o :
BASE METAL FOOT LBS. EXPANSION % SHEAR
e S -
27728-1 o8 0.051 50
27728-2 o1 0.060 50
27728-3 80 0.045 50
Average 90 0.052 50
LATERAL o
BASE METAL FOOT LBS. EXPANSION % SHEAR
N —— AR N
27728-4 77 0.038 40
27728-5 86 0.055 50
27728-6 61 0.032 40
Average 7w ] 0.042 43
= _
LATERAL
BASE METAL FOOT LBS. EXPANSION % SHEAR
27728-7 64 0,041 50
27728-8 67 0.043 50
27728-9 72 0.030 40
Average 68 0.038 » 7
?dg uffication of lested specimens provided by client. )
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L AN QFFIGIAL COPY OF TEST HEPORYT WILL 3€ PROVIOED BY THIS LADORATORY ON ASQUEST. G NOT ARFPRODUCE.

CeritrigacNo, 049" -01 - NQT OFFICIAL WITHCU T THE RAISED SEAL OF ST, LOUIS TESTING LARORATORIES, INC.
Goniticald hp Q3% -w~ - SEE REVERSE FOR CONDITIONS
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Attetion:  Chuck Ruud

REPORT OF CHARPY IMPACT TEST

MA"'ERIAL (SAMPLE ID): HT# 27728, Alloy CF8 MaMMN-MOU
SPE.CIFICATION: ASTM A 370-03a

SPE.CIMEN TYPE: “A" Vee Notch

SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: +70°F
REGULTS:

LATERAL .
BASE METAL FOOT LBS. EXPANSION Yo SHEAR
:ﬂ__—-—-
27728-1 139 0.0897 100
27728-2 119 0.081 100
27728-3 167 0.091 100
Average 142 0.090 100
LATERAL

BASE METAL FOOT LBS. EXPANSION % SHEAR
27728-4 170 0.107 100
27728-5 124 0.071 100
27728-8 128 0.060 _e 100

~_Average 141 0.0/9 | 100
LATERAL , )

BASE METAL FOOT LBS. EXPANSION % SHEAR
P T TR T
27728-7 141 0.103 100
27728-8 137 0.052 100
27728-9 160 Q.14 100
Average 143 0.090 100

10e atifieatior: of tastad spocimens provioed by chent.
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Attetion; Chuck Ruud
REPORT OF MECHANICAL TESTS
SAMPLE 1D: 3 Ea. HT# 27728, Alloy CF8 MnMN-MOD
Original Reduced . Yield Tenslle Elongation
Sa nple 1D Area Avea Reil:ctiz/n n Strength Strength {1.0” Gage Length)
8q, Inches | Sq. Inches ea PSi PS5l in. %
1 0491 0257 47.7 134,500 171,300 0.55 55.0
2 0461 0254 48.3 118,200 168,200 0.63 63.0
3 .0491 0238 51.5 118,400 | 171,100 0.58 58.0

Rou nd, reduced section iensiles

Yield taken at .2% oifset

Tested in accordance with ASTM A 370-03a

*Te st temperature ~320°F

Iclant ification of testad specimens provided by the client.

- AN OFFIGIAL S0PY OF TEST REFORT WiLL BE PRAOVIDED BY THIS LABGRATORY

€ REQUEST. DO NGT REFRODUCE.

NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIR TESTING LABGRATORIES. INC
57 REVERSE FOR COMDITIONS,

mit

z, Director
fials Testing
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CARONDELET

BMN
TBAR
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30 YS SER #1199 2
71152004

11:43:06 AM
7/15/2004

11:45:30 AM
Wisconsin Centrifugal
MANTYH

i

LAB SERVICES
'V'est Hesults

Diameter: 95010 in
After Test Diameter: 0.2900 in
Area: 0.1971 in*
Affier Test Arca: 0.0661 w*
Tensile Strength: 85130 psi
Bk M:odnl 229;%;: lbf
Tangent us: psi
Load at Offset: 7595 Ibf
Stress as Offset: 38530 psi
Stregs a1 EUL: 40400 psi
Load at EUL: 7962 1bf
Reduction of Area: 66.5%
Total Elongation: 24%
Pretest Ponch Lenpth: 2in

Posttest Punch Length: 3048 in
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Test Summary
Counter: 15091
Elapsed Time:  00:02:54
Heat Number: 24751
Commengs:
Jobno. I: CARONDELET
Job no. 2:
Jobno. 3:
Grade: SMN
Samplc: TBAR
Operator: MM
Cent: N
¥YS(2 ORS5): 2
Proccdure Name: 30 YS SER #1199 2
Start Date: 7/15/2004
Start Time: 11:36:55 AM
End Date: 7/15/2004
End Time: 11:39:49 AM
Workstation: Wisconsin Centrifupal
Tested By: MANTYH

]

LAB SERVICES

T a .

After Test Diameter:

Arca:

After Test Arca:
Tensile Strength:
Pegk Loed:

Tan Modulus:

at Offset:
Stress at Offsct:
Stress at EUL:
Load at EUL:

Reduction of Arca:
Total Elongation:
Pretest Punch Length
Posifest Punch Length:

‘Test Reanits
4.50Z20 m
0.2990 in
0.1979 in?
0.0702 in*
83510 psi
16526 1bf
23562550 psi
7490 tbf
37840 psi
39620 psi
7840 Ibf
64.5%
54.9%
2in

3.098 in

PAGE B3
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Test Summary
Counter: 15090
Elapscd Time:  00:02:16
Heat Number: 24750
Comments:
Jobno. 1: CARONDELET
Jobno. 2
Job no. 3:
Grade: SMN
Sample- TBAR
Operator: MM
Cert: N
YS(2 0RS5: 2
Procedure Name: 30 YS SER #11992
Start Datc: 7152004
Start Time: 13:31:32 AM
End Datc: 7/15/2004
End Time:; 11:33:48 AM
Waorkstation: Wisconsin Centrifugal
Tested By: MANTYH

10
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Test Resulis
Diameter: 0.5000 in
After Test Diameter: 0.3000 in
Areg: 0.1963 in*
After Test Arca: Osgl% in?
Tensile Strength: psi
Peak Load: 16188 Ibf
Tangent Modulus: 21831340 psi
Load at Offset: 7409 Ibi
Stress at Offset: 371750 psi
Strcss at EUL: 39220 psi
Load at EUL: 7698 1bf
Reduction of Area: 64.0 %
Total Elongation: 54.4 %
Pretest Punch Length: 2in

Posttest Punch Length: 3.088 in



